
 

 

MEMORANDUM 
 
TO:  Clackamas County Board of County Commissioners (BCC) 
FROM: Water Environment Services (Presenters: Greg Geist, Director & Lynne Chicoine, 

PE, Consultant) 
RE:  WES Willamette Facilities Plan 
DATE:  November 1, 2022 
 
 
REQUEST  
Water Environment Services (WES) staff will provide a presentation to the BCC to inform the 
Board about the Willamette Facilities Plan, receive input and answer questions before finalizing 
the plan. No decisions are needed today.   
 
BACKGROUND 
The Willamette Facilities Plan (WFP, Plan) is the culmination of a planning project that identifies 
the wastewater treatment needs of the WES service area for the next 20 years. The WFP 
identifies improvements needed to the Tri-City and Kellogg Creek Water Resource Recovery 
[...]
the human health criteria. The study concluded that the effluent discharges do not have a reasonable 
potential to exceed either the aquatic life or human health water quality criteria. 

4.4.4   Temperature Requirements 

The long-term temperature requirements are uncertain, but the 2006 temperature TMDL that is 
currently under revision provides an indication on the likely future discharge requirements. Figure 4.4 
shows the thermal load discharged by the Kellogg Creek WRRF during the summer of 2017. Currently 
there appears to be about 50-percent room for growth with the existing TMDL allocation. 

 

Figure 4.4 Kellogg Creek WRRF 2017 Thermal Load Discharges to the Willamette River 

4.4.5   Select Treatment 

Kellogg Creek WRRF has secondary treatment capacity for 17 mgd and during major storm events, flows 
to the plant could exceed this capacity. During such events, primary effluent could be sent directly to the 
disinfection system and combined with secondary treated effluent for disinfection. Select treatment has 
only recently been used at the plant and the impact of select treatment on plant performance is not 
available. 

4.5   Anticipated Future Treatment Requirements 

Both the Tri-City and Kellogg Creek WRRFs are scheduled to receive a revised NPDES permit in 2022 and 
it is unlikely that any new TMDLs will be promulgated by DEQ in the interim. Improvements that have 
been made to the existing outfalls and the proposed new outfall for the Tri-City WRRF provide excellent 
mixing and comply with the ammonia criteria. As a result of these mixing improvements, elimination of 



CHAPTER 4 | WILLAMETTE FACILITIES PLAN | CLACKAMAS WATER ENVIRONMENT SERVICES 

 DRAFT | MARCH 2022 | 4-13 

permitted effluent ammonia limits at the two plants is anticipated. In addition, the mixing provides for 
compliance with the aquatic life and human health criteria based on the RPA completed as part of the 
mixing zone studies. 

4.5.1   Tri-City WRRF Permit 

For the Tri-City WRRF, the current permit incorporated the basin standards for the technology-based 
limits for CBOD5 and TSS and no change is warranted. Planning should be based on the limits shown in 
Table 4.6. 

Table 4.6 Anticipated Tri-City WRRF Effluent Permit Limits 

Parameter 
Average Effluent Concentration Monthly Average 

(lbs/day) 
Weekly Average 

(lbs/day) 
Daily Maximum 

(lbs)(1) 
Monthly Weekly 

May 1 - October 31: 

CBOD5 10 mg/L 15 mg/L 1050 1750 2100 

TSS 10 mg/L 15 mg/L 1400 2100 2800 

November 1 - April 30: 

BOD₅ 25 mg/L 40 mg/L 2800 4500 5600 

TSS 30 mg/L 45 mg/L 3400 5100 6800 

Other Parameter Limitations: 

E. coli Bacteria 
Shall not exceed 126 organisms per 100 ml geometric mean. No single 
sample shall exceed 406 organisms per 100 ml. 

Total Chlorine Residual 
Shall not exceed a monthly average concentration of 0.02 mg/L and a daily 
maximum concentration of 0.04 mg/L. 

Ammonia The interim limit no longer applies as WES fulfilled the MAO requirements. 

pH Shall be within the range of 6.0-9.0. 

BOD₅ Removal Efficiency Shall not be less than 85 percent monthly average. 

TSS Removal Efficiency Shall not be less than 85 percent monthly average. 
Note: 
(1) The daily mass load limit is suspended on any day that the flow exceeds 23.8 mgd (twice the design average dry weather flow). 

A factor that will become important is the monthly and weekly CBOD5 load limits in the May 1 to 
October 31 period. Based on the projected flow for the Tri-City service area, the allowable concentration 
that can be discharged by 2040 will be less than the permitted 10 mg/L. Table 4.7 shows the 
concentration limits for the average, maximum week and maximum month dry weather flows based on 
the permitted mass load. 

Table 4.7 Effluent Concentration Limits based on Mass Load Limits 

 
Tri-City Service Area Flow (mgd) CBOD Concentration (mg/L) 

2018 2040 2018 2040 
ADWF 7.1 8.5 17.7 14.8 

MMDWF 12.7 17.1 9.9 7.3 
MWDWF 18.3 23.6 11.5 8.9 

Note: 
Abbreviations: ADWF - average dry weather flow; MMDWF - maximum month dry weather flow; MWDWF - maximum week dry 
weather flow. 



CLACKAMAS WATER ENVIRONMENT SERVICES | WILLAMETTE FACILITIES PLAN | CHAPTER 4 

4-14 | MARCH 2022 | DRAFT  

Since influent flow and load transfers from the Kellogg Creek service area to the Tri-City Service area are 
taking place and will continue to increase, it is important that the mass load limits be assessed to ensure 
long-term compliance. 

Capacity at the Tri-City WRRF has been increased since 1992 and the plant is subject to OAR 240-041-
0061(9)(b) which states the following: 

• (b)For new sewage treatment facilities or treatment facilities expanding the average dry weather 
treatment capacity and receiving engineering plans and specifications approval from the 
department after June 30, 1992, the mass load limits must be calculated by the department based 
on the proposed treatment facility capabilities and the highest and best practicable treatment to 
minimize the discharge of pollutants. 

The Tri-City WRRF does not have the capability to meet daily mass loads that occur during unusually high 
peak flows that are experienced during major storm events. Some to the facility service areas were 
constructed with combined sewers that were later separated. The District has adopted an aggressive 
infiltration and inflow control strategy but even with this strategy, peak day mass loads will be high. The 
facilities plan will identify the highest and best practicable treatment that can be achieved by the plant. 

4.5.2   Kellogg Creek WRRF Permit 

The Kellogg Creek WWRF effluent limits should remain the same as the 2006 permit with the exception 
that no ammonia limit is warranted. An interim limit was included in the existing permit pending revision 
of the water quality standard. With the newly approved standard and the improved mixing, there is no 
reasonable potential that the discharge will exceed water quality standards. The anticipated limits are 
shown in Table 4.8. 

Table 4.8 Anticipated Kellogg Creek WRRF Effluent Permit Limits 

Parameter 
Average Effluent Concentration Monthly Average 

(lbs/day) 
Weekly Average 

(lbs/day) 
Daily Maximum 

(lbs) 
Monthly Weekly 

May 1 - October 31: 

CBOD5 15 mg/L 25 mg/L 1300 2000 2600 

TSS 20 mg/L 30 mg/L 1700 2600 3400 

November 1 - April 30: 

BOD₅ 25 mg/L 40 mg/L 2100 3200 4200 

TSS 30 mg/L 45 mg/L 2500 3800 5000 

Other Parameter Limitations: 

E. coli Bacteria 
Shall not exceed 126 organisms per 100 ml geometric mean. No single 
sample shall exceed 406 organisms per 100 ml. 

Total Chlorine Residual 
Shall not exceed a monthly average concentration of 0.03 mg/L and a daily 
maximum concentration of 0.08 mg/L. 

Ammonia The interim limit no longer applies as WES fulfilled the MAO requirements. 

pH Shall be within the range of 6.0-9.0. 

BOD₅ Removal Efficiency Shall not be less than 85 percent monthly average. 

TSS Removal Efficiency Shall not be less than 85 percent monthly average. 



CHAPTER 4 | WILLAMETTE FACILITIES PLAN | CLACKAMAS WATER ENVIRONMENT SERVICES 

 DRAFT | MARCH 2022 | 4-15 

The capacity of the plant has not been increased so there is no basis for changing the discharge limits to 
the basin standard. 

Based on OAR 340-041-0061 (9) (a) (D), The design average wet weather flow is defined as the average 
flow between November 1 and April 30 when the sewage treatment facility is projected to be at design 
capacity for that portion of the year. The current recognized ADWF design capacity is 10 mgd as 
stipulated in Schedule A of the NPDES permit. Based on Table 3.7 of Chapter 3, the existing ADWF 
is 8.0 mgd and the existing average wet weather flow (AWWF) is 11.9 mgd. If the ADWF increases 
to 10 mgd, the corresponding AWWF would be 14.9 mgd. If this logic is sound, we should be able to make 
the case that the daily mass load be suspended when the daily flow exceeds 14.9 mgd. These are the 
provisions set forth in the rule: 

• (c) On any day that the daily flow to a sewage treatment facility exceeds the lesser hydraulic 
capacity of the secondary treatment portion of the facility or twice the design average dry weather 
flow, the daily mass load limit does not apply. The permittee must operate the treatment facility at 
highest and best practicable treatment and control. 

• (d) The design average wet weather flow used in calculating mass loads must be approved by the 
department in accordance with prudent engineering practice and must be based on a facility plan 
approved by the department, engineering plans and specifications approved by the department, or 
an engineering evaluation. The permittee must submit documentation describing and supporting the 
design average wet weather flow with the permit application, application for permit renewal, or 
modification request or upon request by the department. The design average wet weather flow is 
defined as the average flow between November 1 and April 30 when the sewage treatment facility is 
projected to be at design capacity for that portion of the year. 

Based on these rules, a change needs to be reflected in the renewed NPDES permit. The hydraulic 
capacity of the secondary treatment system for the Kellogg Creek WWRF is 18 mgd, and the permit 
should suspend the daily mass load whenever the flow to the plant exceeds 18 mgd. 





CHAPTER 5 | WILLAMETTE FACILITIES PLAN | CLACKAMAS WATER ENVIRONMENT SERVICES 

 DRAFT | MARCH 2022 | 5-1 

Chapter 5 

EXISTING WRRF CAPACITY AND CONDITION 
SUMMARY 

5.1   Introduction 

This chapter summarizes the existing capacity and condition of the liquid and solids stream treatment 
processes at the Kellogg Creek and Tri-City Water Resource Recovery Facilities (WRRF), and the key 
design criteria and the treatment plant flow and load projections that are used to develop alternatives 
needed to address deficiencies through the planning period. 

The chapter also summarizes recommended improvements to assets based on a condition assessment 
completed at each WRRF, including the methodology and prioritization approach used for the condition 
assessment. 

Detailed capacity analyses (including the unit process and hydraulic capacities), and condition 
assessments can be found in the Kellogg Creek and Tri-City WRRF Facilities Plans. 

5.2   WRRF Capacity Summary 

5.2.1   Design Criteria 

Major unit process design criteria were developed for both the Tri-City and Kellogg Creek WRRFs. Design 
criteria recommended for the Tri-City WRRF are summarized in Table 5.1, and the design criteria 
recommended for the Kellogg Creek WRRF are summarized in Table 5.2. 

Table 5.1 Tri-City Unit Process Design Criteria 

Unit Process Design Parameter Design Criteria(1) Redundancy Criteria 

Influent pumping PHF 100% of PHF Largest pump OOS 

Screening 
PHF 
PDF 

 

Hydraulically pass flow 
Hydraulically pass flow 

 

All units in service 
All mechanically cleaned 

screens in service  

Grit Removal PHF HRT = 2 min All units in service 

Primary Treatment 
PHF 

MMWWF 
ADWF 

Hydraulically pass flow 
1,500-2,000 gpd/sf(2)  

1,500 gpd/sf 

All units in service 
All units in service 
Largest unit OOS 

Secondary Treatment 

Aeration Basins  
(CAS non nitrifying) 

MMWWF 
ADWF 

aSRT = 2.5 days 
aSRT = 2.5 days 

All units in service 
Largest units OOS 

Aeration Basin 
(MBR Train) 

MMWWF aSRT = 10 days All units in service 

Secondary Clarifiers 
PHF 

ADWF 
SOR = 1,200 gpd/sf 
SOR = 1,200 gpd/sf 

All units in service 
Largest unit OOS 

Membrane Tanks PHF Flux = 19.2 gpd/sf All units in service 



CLACKAMAS WATER ENVIRONMENT SERVICES | WILLAMETTE FACILITIES PLAN | CHAPTER 5 

5-2 | MARCH 2022 | DRAFT  

Unit Process Design Parameter Design Criteria(1) Redundancy Criteria 

Disinfection 

Chlorine Contact Basin 
PHF 
PDF 

ADWF 

HRT=15 min 
HRT=20 min 
HRT=60 min 

All units in service 
All units in service 
Largest units OOS 

UV Channels 
PHF 

ADWF 
30 mJ/cm2 

30 mJ/cm2 
All units in service 
Largest unit OOS 

Thickening GBT 
Max Week Load 

Max Month Load 
400 gpm; 900 lb/m/hr 
400 gpm; 900 lb/m/hr 

All units in service 
Largest unit OOS 

Anaerobic Digestion(3) 

Max Month Load 
Max Month Load 
Max Month Load 

 

SRT = 20 days 
SRT = 15 days 

SVSLR = 0.15 lb VS/d-lb VS 
inventory(4) 

All units in service 
Largest unit OOS 
Largest unit OOS 

 

Dewatering Centrifuge 
Max Week Load 

Max Month Load 
2,200 lb/hr 
2,200 lb/hr 

All units in service 
Largest unit OOS 

Notes: 
(1) Bold text denotes the capacity-limiting criteria for each unit process. 
(2) At 1,500 gpd/sf SOR, TSS removal in primary clarifiers is assumed to be 60 percent; at 2,000 gpd/sf, TSS removal is assumed to be 

54 percent. 
(3) Anaerobic digestion criteria assume 90 percent of the total digester volume is utilized for digestion. 
(4) Design criteria for the most recent Tri-City solids expansion project was for a SVSLR of 0.16 lb VS/d-lb VS inventory under max 

two-week loads. This value was related to a maximum month SVSLR of 0.15 lb VS/d-lb VS inventory using the relationship between 
max-two week and maximum loads defined in that project. 

Abbreviations: ADWF - average dry weather flow; aSRT - aerobic solids retention time; CAS - conventional activated sludge; GBT - gravity 
belt thickener; gpd/sf - gallons per day per square foot; gpm - gallons per minute; HRT - hydraulic retention time; lb/hr - pounds per hour; 
lb/m/hr - pounds per meter per hour; lb VS/d-lb VS - pounds per day of volatile solids fed per pound of volatile solids; max - maximum; 
MBR - membrane bioreactor; min - minute(s); mJ/cm2 - millijoules per square centimeter; MMWWF - maximum month wet weather flow; 
OOS - out of service; PDF - peak day flow; PHF - peak hour flow; SOR - surface overflow rate; SRT - solids residence time; SVSLR - specific 
volatile solids loading rate; TSS - total suspended solids; UV - ultraviolet. 

Table 5.2 Kellogg Creek Unit Process Design Criteria 

Unit Process Design Parameter Design Criteria Redundancy Criteria 

Influent pumping PHF 100% of PHF Largest pump OOS  

Screening PHF Hydraulically pass flow Largest screen OOS 

Grit Removal PHF SOR = 43,000 gpd/sf All units in service 

Primary Treatment 
PHF 

MMWWF 
ADWF 

Hydraulically pass flow 
1,420 gpd/sf(5) 
1,620 gpd/sf(6) 

All units in service 
All units in service 
Largest unit OOS 

Secondary Treatment 

   Aeration Basins  
MMWWF 

ADWF 
aSRT = 2.5 days 

aSRT = 2 days 
All units in service 
Largest unit OOS 

   Secondary Clarifiers 
PHF 

ADWF 
SOR = 1,200 gpd/sf 
SOR = 1,200 gpd/sf 

All units in service 
Largest unit OOS 

Disinfection 

   UV Channels PHF 30 mJ/cm2 All units in service 

   Chlorine Contact Basin PHF HRT=15 min All units in service 

DAFT Thickening Max Week Load 24 ppd/sf All units in service 



CHAPTER 5 | WILLAMETTE FACILITIES PLAN | CLACKAMAS WATER ENVIRONMENT SERVICES 

 DRAFT | MARCH 2022 | 5-3 

Unit Process Design Parameter Design Criteria Redundancy Criteria 

Anaerobic Digestion(3) 
Max Month Load 
Max Month Load 

SRT = 20 days 
SVSLR = 0.15 lb VS/d-lb 

VS inventory(4) 

All units in service 
All units in service 

Dewatering Centrifuge Max Month Load 90 gpm(7) All units in service 
Notes: 
(1) Bold text denotes the capacity-limiting criteria for each unit process. 
(2) Disinfection criteria assume chlorine contact basin is only used as backup to the UV channels, whether for redundancy purposes or to 

treat flow exceeding the rated capacity of the UV channels. 
(3) Anaerobic digestion criteria assume 90 percent of the total digester volume is utilized for digestion. Assumed that excess solids will 

be transferred to Tri-City if a digester needs to be taken out of service for maintenance. 
(4) Design criteria for the most recent Tri-City solids expansion project was for a SVSLR of 0.16 lb VS/d-lb VS inventory under max 

two-week loads. This value was related to a maximum month SVSLR of 0.15 lb VS/d-lb VS inventory using the relationship between 
max-two week and maximum loads defined in that project. 

(5) Projected TSS removal at 1420 gpd/sf is 59 percent. 
(6) Projected TSS removal at 1660 gpd/sf is 55 percent. 
(7) Assumes six days per week, 20 hours per day operation. 
Abbreviations: DAFT - dissolved air flotation thickener; ppd/sf - pounds per day per square foot. 

5.2.2   Treatment Plant Flow and Load Projections 

Flow and load projections for the Tri-City and Kellogg Creek service areas are summarized in Chapter 3. 
The Tri-City WRRF currently treats wastewater generated within the Tri-City service area, along with a 
portion of the wastewater generated in the Kellogg Creek service area that is transferred to the 
Tri-City WRRF through the Intertie 2 Pump Station. Expansion at Kellogg Creek is not possible, and 
WRRF capacity analyses assume the practice of inter-basin flow transfer to optimize the capacity at both 
facilities will continue. Accordingly, peak day and peak hour flows at the Kellogg Creek WRRF are capped 
at 25 million gallons per day (mgd), with any flow (and associated load) above 25 mgd transferred to the 
Tri-City WRRF. Additionally, since the secondary treatment process at Kellogg Creek is limited to 18 mgd, 
the capacity analysis assumed that peak flow transfers will be managed to limit maximum month and 
maximum week flows through the Kellogg Creek WRRF to less than 18 mgd. 

The practice of optimizing treatment capacity by transferring flow between Kellogg and Tri-City on a 
seasonal basis must also be considered when evaluating the solids stream capacity at both WRRFs. 
Overall, Kellogg Creek solids stream improvements are based on treating the maximum month wet 
weather flow of 18 mgd. The load associated with 18 mgd of wet weather flow is less than the load 
associated with 18 mgd of dry weather flow, because solids concentrations are reduced in the wet 
weather season (relative to dry weather load concentrations). Therefore, additional dry weather season 
flow (and load) is transferred to the Tri-City WRRF to optimize the use of existing and new solids 
treatment facilities. It should be noted that Tri-City has excess dry weather capacity for both flow and 
load (as outlined in Chapter 5 of the Tri-City WRRF Facilities Plan). 

Table 5.3 summarizes the 2040 flow projections for the Kellogg Creek WRRF that result from these flow 
transfer assumptions. 



CLACKAMAS WATER ENVIRONMENT SERVICES | WILLAMETTE FACILITIES PLAN | CHAPTER 5 

5-4 | MARCH 2022 | DRAFT  

Table 5.3 Kellogg Creek WRRF Flow Projections 

Flow 
Component 

2018 2040 
Kellogg 
Creek 

service 
area, mgd 

Transfer from 
Kellogg Creek 

to Tri-City 
WRRF, mgd(1) 

Kellogg 
Creek 

WRRF, mgd 

Kellogg 
Creek 

service 
area, mgd 

Transfer from 
Kellogg Creek 

to Tri-City 
WRRF, mgd(1) 

Kellogg 
Creek 

WRRF, mgd 

ADWF 8.0 0.0 8.0 10.3 0.0 10.3 
MMDWF 11.5 0.0 11.5 14.8 2.7 12.1 
MWDWF 15.4 2.1  13.3 19.9 5.9 14.0 
PDDWF 19.7 1.7 18.0 25.5 7.5 18.0 
MMWWF 17.1 0.0 17.1 22.1 4.1 18.0 
MWWWF 23.2 5.2  18.0 29.9 11.9 18.0 
PDWWF 33.5 8.5 25.0 46.6 21.6 25.0 
PHF 41.2 16.2 25.0 57.2 32.2 25.0 

Note: 
(1) Transfer requirement based on the capacity of Kellogg Creek WRRF as defined in Chapter 5 of the Kellogg Creek WRRF 

Facilities Plan. 

5.2.3   Available and Required Capacity 

The results of the process capacity analysis for the Tri-City and Kellogg Creek WRRFs are summarized in 
Figures 5.1 through 5.4, with additional information on each unit process presented in Tables 5.4 and 5.5. 
The detailed process and hydraulic capacity analyses for both WRRFs can be found in their respective 
Facilities Plans. 

 

Figure 5.1 Tri-City WRRF Liquid Stream Capacity 



CHAPTER 5 | WILLAMETTE FACILITIES PLAN | CLACKAMAS WATER ENVIRONMENT SERVICES 

 DRAFT | MARCH 2022 | 5-5 

 

Figure 5.2 Tri-City WRRF Solid Stream Capacity 

 

Figure 5.3 Kellogg Creek WRRF Liquid Stream Capacity 

 



CLACKAMAS WATER ENVIRONMENT SERVICES | WILLAMETTE FACILITIES PLAN | CHAPTER 5 

5-6 | MARCH 2022 | DRAFT  

 

Figure 5.4 Kellogg Creek WRRF Solid Stream Capacity 